G-2800DXA Technical Information

Rotator Sectiom

Vertex Standard Co., Ltd.



G-2800DXA Technical Information

Rotator Sectiom

No. | DESCRIPTION VX STD P/N No. | DEScRIPTION VX STD P/IN

1 | Base S8001193 41 | DC Motor (DME44SB) S8100381
2 | Bearing S8001194 42 | M3X8 Screw S8001221
3 | Pot. S8100317 43 | Not Used -—-

4 | GearAss'y S8001195 44 | Shield Box S8000955
5 | Idle Gear S8001196 45 | Shield Plate Ass’y S8100315
6 | Gear Box Upper Plate S8001197 46 | M3X6 Screw S8000373

(include No. 7) 47 | Not Used -

7 | Gear Shaft - 48 | Not Used -

8 | Not Used - 49 | M3X8 Screw S8001222
9 | M6X8 Trange Socket S8001198 50 | Brake Spring Winder S8000952
10 | M5X8 Frange Socket S8001199 51 | M3X3 Set Screw (winder) S8000953
11 | Limit Switch Mounting Braket #1 S8001200 52 | Motor Piniob Gear S8000947
12 | Limit Switch Mounting Braket#2 | S8001201 53 | “E” Ring Retainer S8000946
13 | M3X25 Screw $8001202 54 | M8X10 Bolt (include No. 55) S8001223
14 | M4X6 Screw S8001203 55 | M8 Split Washer S8001010
15 | Not Used - 56 | GearAss’y S8001224
16 | Not Used -—- 57 | Gear#1 S8000069
17 | Stopper S8001204 58 | Leaf Spring S8001225
18 | Lever Push Plate S8001205 59 | Case S8001226
19 | M3X5 Screw S8001206 60 | M5X15 Frange Socket S8001227
20 | VR Drive Gear S8001207 61 | Soket Gasket S8000943
21 | M4X8 Cap Screw S8001208 62 | Socket S8100313
22 | Limit Switch N7090087 63 | M3X10 Screw S8001228
23 | Diode (GP-30M) 64 | Ball Bearing S8001229
24 | Not Used - 65 | Cover S8001230
25 | Gear Shaft #2 S8001209 66 | Housing Ring S8001231
26 | Gear Shaft #1 S8001210 67 | M6X20 Bolt S8000645
27 | Gear Ass'y S8001211 68 | Name Plate -

28 | GearAss’y S8001212 69 | Mast Clamp S8001233
29 | GearAss’y S8001213 70 | M8X30 Bolt S8001012
30 | GearAss’y S8001214 71 | M8X70 Bolt S8001008
31 | Spacer S8001215 72 | M8 Flat Washer S8001009
32 | Spacer S8001216 73 | M8 Spring Washer S8001010
33 | Collar §8001217 74 | M8 Nut S8001011
34 | Gear Box Lower Plate S8001218 75 | 6-pin Plug S8100321
35 | Brake Drum S8001174 76 | Not Used -

36 | M3X8 Screw S8001219 77 | Not Used -—-

37 | Coil Spring S8000948 78 | Not Used -

38 | Not Used -—- 79 | Not Used -—-

39 | Motor Mount Plate S8001220 80 | M8X95 Bolt S8001234
40 | Not Used -

Vertex Standard Co., Ltd.



